VTVST
INSTRUCTION MANUAL

We'll Make It Stress-Free

If you have any questions along the way, just give us a call.
+31(0) 495 580 852 UK: +44 (0) 800 056 2853
We're ready to help!

Texto en espaiiol, pagina 12 Deutscher Text Seiten 16 Svensk text sida 20 3 FiAAiIES M 24 TT
Texte francais page 14 Nederlandse tekst op pagina 18 BAEIE 26 N—




IMPORTANT SAFETY INSTRUCTIONS — SAVE THESE INSTRUCTIONS — PLEASE READ ENTIRE MANUAL PRIOR TO USE

Before getting started, let’s make sure this mount is perfect for you!

1 Does your TV weigh more than 27.2 kg (60 Ibs.) including accessories?

AR
21.2kg No — Perfect!

Yes — This mount is NOT compatible. Visit sanus.com or call +31(0) 495580 852 UK: +44 (0) 800 056 2853 to find a compatible mount.

(60 Ibs.)

2 Do you have @)

the tools needed?

Screwdriver

3 Ready to begin?

Please read through these instructions completely to be sure you're comfortable with this easy install process. Also check your TV owner’s manual to
see if there are any special requirements for mounting your TV.
If you do not understand these instructions or have doubts about the safety of the installation, assembly or use of this product, contact Customer
Service.
A CAUTION: Avoid potential personal injuries and property damage! Manufacturer is not responsible for damage or injury caused by incorrect
assembly or use.
A WARNING: Exceeding the weight capacity can result in serious personal injury or damage to equipment! It is the installer's responsibility to
make sure the weight of the weight of the display and any accessories does not exceed 27.2 kg (60 Ibs). Use with heavier televisions may result in
instability causing tip over resulting in death or serious injury!
A WARNING: Use this mounting system only for its intended use as described in these instructions. Do not use attachments not recommended by
the manufacturer.
A WARNING: Death or serious injury may occur when children climb on audio and/or video equipment furniture. A remote control or toys placed
on the furnishing may encourage a child to climb on the furnishing and as a result the furnishing may tip over onto the child.
A WARNING: Relocating audio and/or video equipment to furniture not specifically designed to support audio and/or video equipment may result
in death or serious injury due to the furnishing collapsing or overturning onto a child.
NOTE: The VTVS1 has no user serviceable parts.




Dimensions

3.97in.
[101.00 mm]
? 7.08 in.
3.38i [180.00 mm]
.38 in.
10.43 in. o
- [SS‘DI " [120.00 mm]
== = © © e @——i
I |
e smin
[203.99 mm]
¢ 1598in.
[406.00 mm]
23.93 in.
[608.00 mm]
26.45 in.
[672.00 mm]
“ 23.62in.
15.75 in. 1600.00 mml
[400.00 mm] -
7.87in.
[200.00 mm]
B i 19) &1 3 2
oy o 1o lol K 8}
oy o oy 1oy o Y
::OH g oy ‘:o” g ‘loﬂ
on o 1oy _
uou o 1}011 o ‘10}‘ _ 2
; [} 1l
i e gkl & _
= s e o ol
e ° ‘
o -] ] eb o
6 19 9 e
o 1o} o Jol | |
o 1o o 11 | 1e92in. lo :
]
it iy eso00 mmi gin
! u ) | :
o &b b o 1
o i l |
I i NERE R 21.87in.
i i mit .
i st
i il
i ; :‘; 17.211n.
. e [437.29 mm]
= Wy U] ]
[ — =
[P ——
1457.00 mm1
- L — 12in.
[305.00 mm]



Supplied Parts and Hardware

A WARNING: This product contains small items that could be a choking hazard if swallowed.

Before starting assembly, verify all parts are included and undamaged. If any parts are missing or damaged, do not return the damaged item to
your dealer; contact Customer Service. Never use damaged parts!

= NOTE: Not all hardware included will be used.

STEP 1 Parts and Hardware )

Stand M ina S
ounting Screw M5 Hex Key
o M8 x 14 mm
5 mm
2
D o 3%
g
Foot Pads
e 1
03 [
\_




STEP 2 Parts and Hardware ) STEP 3 Hardware

TV Brackets TV Screws Washers

“ ©
D i

M4 X 35 mm Mé/M8

(]H]Illlmmlﬂm ®x4 ®)(4 M4 Hex Key
‘@~ (| I—— @ \2

®X4 ®x4

\e—=—c— == > 000000000000 O0)

M8 X16 Spacers
Vo ‘IIHHHHHHHHHH!HHHHHHHHH @
{ M8 X 35 mm
o. (W o
22 mm

M8 X 20 mm mx4
\_ @ J Y,




Step 1 Assemble Stand

Place foot pads i on the bottom of the
base [} in the corners.

Attach the stand [i] to the base i}
using four M8 x 14 mm screws@ and
the 5mm hex key @




Attach the plate [ to the stand [iE]
using four M8 x 14 mm screws @ and
the bmm hex key @

%{@h
o © -
—
03 | °
co




Step 2 Attach TV Brackets to TV

2.1 Select TV Screw Diameter

2.2 Select TV Screw Length

Hand thread TV screws into the threaded
inserts on the back of your TV to determine
which screw diameter (M4, M6, or M8) to use.

o O O
M4 M6 M8

If your TV has a flat back, use the shorter TV screws.

Spacers and longer TV screws are supplied to accommodate:
e irregular/ round back TVs
e TVs with inset mounting holes
e extra space needed for cables

‘ r
FLAT BACK ROUND BACK  INSET HOLES

A CAUTION:

Verify adequate thread
engagement with the screw or
screw/spacer combination.

- Too short will not hold the TV.
- Too long will damage the TV.

Too Short

Correct

Too Long




2.3 Attach Vertical TV Brackets

Ensure that your TV brackets are level and centered on the back of the TV.
Install using the TV screw/washer/spacer configuration you selected for your TV.

A CAUTION: Avoid potential personal injuries and property damage! DO NOT use power tools for this step. Tighten the TV screws only
enough to secure the TV brackets [igd to the TV. DO NOT overtighten the TV screws.

© IMPORTANT: Ensure TV brackets il are securely fastened before moving on to the next step. d | FlatBack

*NOTE: Back off locking screws @ enough to give clearance when mounting to plate. )

P oCoD




Step 3 Determine Height of TV on Stand

The stand [iE] can be adjusted to
provide for different size TVs.

Before mounting the TV, adjust the
stand to the desired height. Remove the

four screws @ using hex key @
slide the stand [if] up or down to the 157 in£

—5

desired height and reinstall the four F (40 mm) 10
screws (8). 0 4.72in.
0 (120 mm)
Example
23in.
(585 mm)

| @\ﬁé@/@.}‘g

X§M]J]J]l]ﬂW lnnannnROnananRARAAonAN 239

[~
)

23in.

(585 mm)

r

Example

QnqqnannnnRRRRRANOOARA [II]HM;;J




Step 4 Hang TV onto Stand

r \
Hang the TV with brackets [ onto the plate (3 To Remove the TV: Loosen locking
Center the TV on the plate [ and secure with the locking screws @ onthe TV brackets [{gJ. | Screws @ enough to pull the BOTTOM
. . L . of the TV away from, then up and off of
A CAUTION: Avoid potential personal injuries and property damage! Make sure locking olate [
screws @ are tightened BEHIND plate IE, so the TV is securely fastened in place. :
\ \X\\\\\\
\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\
o
T
= =
— Z 2
= =L
= [ 2
= [=] = ¢
— = -
(=) < o 9| Z
e




m INSTRUCCIONES IMPORTANTES DE SEGURIDAD
LEA TODO EL MANUAL ANTES DE UTILIZAR ESTE PRODUCTO - GUARDE ESTAS INSTRUCCIONES

Antes de empezar, asegurese de que este es el soporte adecuado para usted.

Pesa su televisor No — jPerfecto!
(accessorios incluidos) mads Si — Este soporte NO es compatible. Visite sanus.com o llame al +31 (0) 495 580 852

de 27,2 kg (60 Ib)? UK: +44 (0) 800 056 2853 para encontrar un soporte compatible.

27,2 kg
(60 Ib)

N

. . . \ ®)
;Tiene las herramientas necesarias? 6°
[4 \ @ Nivel ﬁ/ Destornillador

GO

iPreparado para empezar? Lea atentamente estas instrucciones en su totalidad para asegurarse de que esta familiarizado con el sencillo proceso de instalacién.
Consulte igualmente el manual de su televisor para conocer si existen requisitos especiales para el montaje de su aparato.

Sino entiende las instrucciones o si tiene dudas acerca de la seguridad de la instalacion, el montaje o el uso del producto, péngase en contacto con el servicio de atencion al cliente.

A\ PRECAUCION: Evite posibles lesiones personales y dafios materiales. El fabricante no se responsabiliza de ningtin dafio o lesion resuttante del montaje incorrecto o el uso indebido.

A ADVERTENCIA: Si se supera el peso maximo admitido, es probable que el usuario sufra lesiones o se dafie el equipo. Es responsabilidad del instalador asegurarse de que el
peso combinado de la pantalla mas cualquier accesorio no supere los 27,2 kg (60 Ib). Silo utiliza con televisores que sobrepasen este peso, la inestabilidad podria hacer que el televisor
vuelque y cause una lesion grave o incluso la muerte.

A\ ADVERTENCIA: Utilice este sistema de montaje solo para el uso previsto indicado en estas instrucciones. No utilice accesorios no recomendados por el fabricante.

A ADVERTENCIA: Si los nifios se suben a los muebles en los que hay instalados equipos de audio y/o video, se podrian ocasionar lesiones graves o incluso la muerte. Los mandos
a distancia o juguetes sobre el mueble pueden atraer al nifio y el mueble podria volcar si el nifio se intenta subir a él.

A ADVERTENCIA: Si coloca los equipos de audio y/o video en muebles que no estén especialmente disefiados para ello, se podrian ocasionar lesiones graves o incluso la
muerte porque el mueble podria caerse o caer sobre un nifio.

B NOTA: EIVTVS1 no tiene partes que pueda reparar el usuario.

Dimensiones PAGINA 3

Piezas y elementos de sujecion suministrados PAGINA 4

A\ ADVERTENCIA: Este producto contiene piezas pequefias que, en caso de ser tragadas, podrian causar asfixia.
Antes de comenzar a montar la unidad, verifique que dispone de todas las piezas y que se encuentran en buen estado. Si no dispone de todas las piezas o alguna esta
dafiada, no devuelva el elemento defectuoso al distribuidor. Pongase en contacto con el servicio de atencion al cliente. jNunca utilice piezas en mal estado!

12

% NOTA: No se utilizaran todos los elementos de sujecion incluidos.



PASO 1 Monte el soporte PAGINA 6 m

1.1 Coloque las almohadillas m en la parte inferior de la base m en las esquinas.
1.2 Cologue el soporte ] en la base [ utilizando cuatro tornillos M8 x 14 mm @Dy 1a llave hexagonal de 5 mm CB).
1.3 Coloque la placa m en el soporte m utilizando cuatro tornillos M8 x 14 mm @y la llave hexagonal de 5 mm @

PASO 2 Fije los soportes al televisor PAGINA 8

2.1 Seleccione el diametro de los tornillos del televisor Enrosque manualmente los tornillos en los orificios roscados de la parte posterior
del televisor para determinar qué diametro de tornillo (M4, M6 o M8) es el adecuado.

2.2 Seleccione la Iongitud de los tornillos del televisor Si su televisor tiene una parte posterior plana, utilice los tornillos de televisor mas
cortos. Se suministran espaciadores y tornillos para el televisor mas largos en los siguientes casos:

* Televisores con parte posterior redonda (irregular) © Televisores con orificios de montaje empotrados © Necesidad de mas espacio para cables

A\ PRECAUCION: Verifique el enrosque adecuado del tornillo o de la combinacién tornillo/espaciador

—Si es demasiado corto, no sujetara el televisor. —Si es demasiado largo, dafiara el televisor.

2.3 Fije los soportes verticales del televisor

Aseglrese de que los soportes estén a igual altura y centrados en la parte posterior del televisor.

Realice la instalacion con la combinacién de espaciador, tornillo y arandela que haya seleccionado para su televisor.

A\ PRECAUCION: Evite posibles lesiones personales y dafios materiales. NO use herramientas eléctricas para este paso. Apriete los tornillos con la fuerza
adecuada para fijar el soporte del televisor al televisor. NO los apriete demasiado.

© IMPORTANTE: Aseglrese de que los soportes del televisor estén firmemente sujetos antes de pasar al paso siguiente.
*NOTA: Afloje los tornillos de seguridad lo suficiente como para dejar espacio al montar la placa.

PASO 3 Determine la altura del televisor en el soporte PAGINA 10

El soporte m se puede ajustar para acomodarse a televisores de diferentes tamafios. Antes de montar el televisor, retire los cuatro tornillos M8 x 14 mm,
deslice el soporte m hacia arriba o hacia abajo hasta alcanzar la altura deseada y vuelva a instalar los cuatro tornillos M8 x 14 mm.

PASO 4 Colgar el televisor en el soporte PAGINA 11

Cuelgue el televisor con los soportes alaplaca m Centre el televisor en la placa My fijelo colocando los tornillos de seguridad en los soportes .

Para retirar el televisor: Afloje los tornillos de cierre @ lo suficiente para sacar la parte INFERIOR del televisor hacia afuera, después hacia arriba y fuera
de la placa [




INSTRUCTIONS DE SECURITE IMPORTANTES
VEUILLEZ LIRE ATTENTIVEMENT LE MANUEL AVANT D'UTILISER CE PRODUIT — CONSERVEZ CES INSTRUCTIONS

Avant de commencer, assurons-nous que ce support vous convient parfaitement !

Votre téléviseur mesm Non — Parfait |
(accessoires compris) pése-t-il 21.2kg W TTEG support n'est PAS compatible. Visitez sanus.com ou appelez au +31 (0) 495 580 852
plus de 27,2 kg (60 Ib) ? GIULLYIR (RU : +44 (0) 800 056 2853) pour trouver un support compatible.

) i is ? ©\ ®
Avez-vous les outils requis * \ Nivenu @/ _—

WN

Dimensions PAGE 3

Pieces et quincaillerie fournies PAGE 4

Vous étes prét a commencer ? Veuillezlire intégralement ces instructions afin que vous soyez a |'aise avec ce processus d'installation facile. Veuillez également
consulter le manuel du propriétaire de votre téléviseur pour savoir si son installation présente des exigences particuliéres.

Sivous ne comprenez pas toutes ces instructions ou si vous avez des doutes sur la sécurité de 'installation, du montage ou de I'utilisation de ce produit, veuillez contacter le service
ala clientele.

A ATTENTION : Evitez les risques de blessures corporelles ou de dommages matériels ! Le fabricant n'est pas responsable des blessures ou des dommages causés par une
mauvaise utilisation ou un montage incorrect.

A AVERTISSEMENT : Le dépassement des limites de poids peut entrainer de graves blessures corporelles ou endommager I'équipement !l est de la responsabilité de
linstallateur de s'assurer que le poids total de 'écran et des accessoires ne dépasse pas 27,2 kg (60 Ib). L'utilisation avec des téléviseurs plus lourds pourrait causer une instabilité et un
basculement pouvant entrainer des blessures graves ou la mort !

A\ AVERTISSEMENT : N'utilisez ce systéme de montage que pour I'usage prévu, conformément a ces instructions. N'utilisez pas d'accessoires non recommandés par le fabricant.
A\ AVERTISSEMENT : Des blessures graves ou la mort peuvent &tre causées lorsque des enfants montent sur les meubles pour équipements audio et/ou vidéo. Une
télécommande ou des jouets placés sur le meuble peuvent encourager un enfant @ monter sur le meuble qui pourrait ensuite se renverser sur I'enfant.

A AVERTISSEMENT : L'installation d'un équipement audio et/ou vidéo avec un meuble non congu pour prendre en charge un équipement audio et/ou vidéo peut
entrainer des blessures graves ou la mort en raison de |'effondrement ou du renversement du meuble sur un enfant.

& REMARQUE : L'VTVS1 ne contient pas de pieces réparables par |'utilisateur.

A\ AVERTISSEMENT : Ce produit contient de petites piéces qui peuvent représenter un risque d'étouffement si elles sont avalées.
Avant de commencer I'assemblage, assurez-vous qu'il ne manque aucune piece et qu’elles ne sont pas endommagées. Si une piece est manquante ou
endommagée, contactez le service a la clientéle et non le détaillant. N'utilisez jamais de pieces endommagées !

% REMARQUE : Les pieces fournies ne doivent pas nécessairement étre toutes utilisées.

14



ETAPE 1 Assemblage du support PAGE 6

1.1 Placez les patins m sur la partie inférieure de la base m au niveau des coins.
1.2 Fixez le support [iE] & la base il & I'aide de quatre vis M8 x 14 mm @@ et de la clé hexagonale de 5 mm (05 ]
1.3 Fixez la plaque m au supportm a l'aide de quatre vis M8 x 14 mm @ etde la clé hexagonale de 5 mm @

ETAPE 2 Fixation des pattes de fixation au téléviseur

2.1 Selectionnez le diametre des vis pour le téléviseur Serrez a la main les vis dans les orifices filetées au dos du téléviseur afin de
déterminer le diametre de vis approprié (M4, M6 ou M8) a utiliser.

2.2 Sélectionnez la longueur des vis pour le téléviseur Sil'arriére du téléviseur est plat, utilisez les vis les plus courtes. Les entretoises et les
vis pour téléviseur les plus longues sont fournies pour :

e Les téléviseurs dont |'arriére est arrondi/ de forme irréguliére. © Les téléviseurs équipés de trous de montage intégrés. ° Ajouter |'espace nécessaire pour les cables.
A ATTENTION : Assurez-vous que la longueur du filetage de la vis ou de la combinaison vis/entretoise est correcte.

— Si elle estinsuffisante, il sera impossible de maintenir le téléviseur. — Si elle est excessive, le téléviseur sera endommagé.

2.3 Fixez les pattes de fixation verticales pour téléviseur

Assurez-vous que vos pattes de fixation sont a niveau et centrées a |'arriere du téléviseur.

Effectuez I'installation en utilisant la combinaison vis/rondelle/entretoise que vous avez sélectionnée pour votre téléviseur.

A\ ATTENTION : Evitez les risques de blessures corporelles ou de dommages matériels ! N'utilisez pas d'outils électriques pour cette étape.

Serrez les vis juste assez pour fixer la patte de fixation au téléviseur. Ne serrez PAS trop les vis.

© IMPORTANT : Assurez-vous que les pattes de fixation pour téléviseur sont correctement fixées avant de passer a |'étape suivante.

*REMARQUE : Desserrez suffisamment les vis de sécurité pour permettre un dégagement suffisant lors du montage sur la plaque.

ETAPE 3 Réglage de la hauteur du téléviseur sur le support PAGE 10

Le support m peut étre réglé pour prendre en charge des téléviseurs de différentes tailles. Avant de monter le téléviseur, retirez les quatre vis M8 x 14 mm
faites glisser le support m vers le haut ou le bas a la hauteur souhaitée et réinstallez les quatre vis M8 x 14 mm.

ETAPE 4 Fixation du téléviseur sur le support PAGE 11

Accrochez le téléviseur avec les pattes de fixation sur la plaque m Centrez le téléviseur sur la plaque m et fixez-le a 'aide des vis de sécurité sur les
pattes de fixation .

Pour retirer le téléviseur : Desserrez les vis de blocage @ assez pour tirer la PARTIE INFERIEURE du téléviseur pour I'éloigner de la plaque, pour tirer vers
le haut et le retirer de la plaque [T&




m WICHTIGE SICHERHEITSHINWEISE BITTE LESEN SIE VOR DEM GEBRAUCH DAS GESAMTE HANDBUCH
DURCH — BEWAHREN SIE DIESE ANWEISUNGEN AUF

Stellen Sie vor Montagebeginn sicher, dass diese Halterung fiir Sie geeignet ist!

Wiegt lhr Fernseher Nein - Perfekt!
(einschlieBlich Zubehor) mehr Ja - Diese Halterung ist NICHT kompatibel. Besuchen Sie sanus.com oder rufen Sie die Nummer +31

als 27,2 Kilo (60 Ibs.)? (0) 495 580 852 (Vereinigtes Kénigreich: +44 (0) 800 056 2853) an, um eine kompatible Halterung zu finden.

— . \ ®
Haben Sie die erforderlichen Werkzeuge? ”@
g \Wasserwaage %Schrauhendreher

Startklar? Bitte lesen Sie sich diese Anleitung vollsténdig durch, damit Sie sich bei der einfachen Montage sicher fiihlen. Sehen Sie auch im Handbuch Ihres Fernsehers nach,
ob fiir die Montage Ihres Fernsehers spezielle Anforderungen gelten.

Falls Sie diese Anleitungen nicht verstehen oder beziiglich der sicheren Montage, des Zusammenbaus oder der Verwendung des Produkts unsicher sind, wenden Sie sich bitte an
den Kundendienst.

A VORSICHT: Vermeiden Sie mégliche Verletzungen und Sachschaden! Der Hersteller haftet nichtfiir Schiden oder Verletzungen, die durch unsachgemaRen Zusammenbau
oder unsachgemaRe Verwendung verursacht wurden.

A WARNUNG: Das Uberschreiten der maximalen Tragkraft kann zu schweren Verletzungen oder Geréteschéden fiihren! Der Monteur ist dafiir verantwortlich, sicherzustellen, dass

das Gewicht des Bildschirms und des Zubehdrs 27,2 kg (60 Ibs.) nicht iiberschreitet. Bei der Montage eines schwereren Fernsehers kann die Vorrichtung instabil werden
und vorniiberkippen, was tddliche oder schwere Verletzungen zur Folge haben kann!

A WARNUNG: Verwenden Sie das Halterungssystem nur fiir den vorgesehenen, in der Anleitung beschriebenen Zweck. Verwenden Sie keine Zubehérteile, die nichtvom Hersteller
empfohlen wurden.

A WARNUNG: Wenn Kinder auf Vorrichtungen fiir Audio- und/oder Videosysteme klettern, kann dies tidliche oder schwere Verletzungen zur Folge haben. Eine auf der Vorrichtung
liegende Fernbedienung oder ein Spielzeug kann Kinder dazu verleiten, hinaufzuklettern. Infolgedessen kann die Vorrichtung umkippen und auf das Kind fallen.

A WARNUNG: Wenn Sie Audio- und/oder Videogerite an einer Vorrichtung anbringen, die nicht speziell konzipiert ist, Audio- und/oder Videosysteme zu tragen, kann dies
todliche oder schwere Verletzungen zur Folge haben, da die Vorrichtung {iber einem Kind zusammenbrechen oder umkippen kann.

HINWEIS: Der VTVS1 enthélt keine durch den Anwender zu wartenden Teile.

Im Lieferumfang enthaltene Teile und Befestigungsmaterial SEITE 4

A\ WARNUNG: Dieses Produkt enthalt Kleinteile, die beim Verschlucken zum Ersticken fiihren kénnen.
Priifen Sie vor Montagebeginn, ob alle Teile vorhanden und unbeschédigt sind. Falls Teile fehlen oder beschadigt sind, bringen Sie das Produkt nicht zum Héndler
zuriick, sondern wenden Sie sich an den Kundendienst. Verwenden Sie niemals beschéadigte Teile!

6 HINWEIS: Es wird nicht das gesamte mitgelieferte Befestigungsmaterial verwendet.

272 kg
(60 Ibs.)

N

&



SCHRITT 1 Stiander zusammenbauen SEITE 6 m

1.1 Bringen Sie die Gummipufferm auf der Unterseite der Basism in den Ecken an.
1.2 Befestigen Sie den Sténderm an der BasisM—verwenden Sie dazu vier M8-x-14-mm-Schrauben @ und den 5-mm-Innensechskantschliissel @
1.3 Befestigen Sie die Platte [fd am Stinder [ - verwenden Sie dazu vier M8-x-14-mm-Schrauben @ und den 5-mm-Innensechskantschliissel .

SCHRITT 2 TV-Anschlussplatten am Fernseher befestigen SEITE 8

|0

2.1 Bestimmen Sie den Schraubendurchmesser fiir den Fernseher Drehen Sie von Hand Schrauben fiir den Fernseher in die
Gewinde auf der Riickseite Ihres Fernsehers, um den geeigneten Schraubendurchmesser (M4, M6 oder M8) zu ermitteln.

2.2 Bestimmen Sie die Schraubenléange fiir den Fernseher Falls Ihr Fernseher eine flache Riickseite hat, verwenden Sie die kiirzeren
Schrauben fiir den Fernseher. Abstandhalter und langere Schrauben fiir den Fernseher dienen zum Anbringen von:

e Fernsehern mit abgerundeten Riickseiten. e Fernsehgeraten mit vertieften Montagebohrungen. ¢ Kabelaufbewahrung oder -fiihrung, wenn nétig.

A VORSICHT:Uberpriifen Sie die angemessene Einschraubtiefe der Schraube bzw. der Schraube mit Unterlegscheibe

—Bei einer zu geringen Einschraubtiefe wird der Fernseher nicht gehalten. —Bei einer zu groRen Einschraubtiefe wird der Fernseher beschadigt.

2.3 Befestigen Sie die vertikalen TV-Anschlussplatten

Achten Sie darauf, dass die Anschlussplatten flach und mittig auf der Riickseite des Fernsehers anliegen.

Montieren Sie die Halterung mit der Kombination aus Abstandhalter, Schraube und Unterlegscheibe, die Sie fiir Ihren Fernseher ausgewahlt haben.
A\ VORSICHT: Vermeiden Sie mégliche Verletzungen und Sachschéden! Verwenden Sie fiir diesen Schritt KEINE Elektrowerkzeuge. Ziehen Sie die
Schrauben nur so weit an, wie zur Befestigung der Anschlussplatte am Fernseher erforderlich. Ziehen Sie die Schrauben NICHT zu fest an.

© WICHTIG: Stellen Sie sicher, dass die Anschlussplatten des Fernsehers gut befestigt sind, bevor Sie mit dem néchsten Schritt fortfahren.
*HINWEIS: Drehen Sie Sicherungsschrauben so weit aus, dass Sie bei der Montage auf der Platte ausreichend Raum haben.

SCHRITT 3 Ermittlung der Hohe des Fernsehers auf dem Stander SEITE 10

Der Sténder m kann so eingestellt werden, dass er fiir Fernseher unterschiedlicher GroRRe passt. Vor der Befestigung des Fernsehers miissen Sie die vier M8-x-
14-mm-Schrauben entfernen, den Sténder m auf die gewiinschte Héhe nach oben oder unten schieben und die vier M8-x-14-mm-Schrauben wieder eindrehen.

SCHRITT 4 Fernseher an den Stander hdangen SEITE 11

Héngen Sie den Fernseher mit den Anschlussplatten an die Platte m Richten Sie den Fernseher mittig auf der Platte m aus und befestigen Sie ihn mit
den Sicherungsschrauben an den Anschlussplatten [igd

Um den Fernseher abzunehmen: Losen Sie die Feststellschrauben (L) so weit, dass Sie den UNTEREN Teil des Fernsehers von der Platte zunéchst
wegziehen, dann nach oben bewegen und von der Platte [0 abnehmen konnen. 17




Nederlands BELANGRIJKE VEILIGHEIDSINSTRUCTIES
LEES VOORAFGAAND AAN HET GEBRUIK DE VOLLEDIGE HANDLEIDING — BEWAAR DEZE INSTRUCTIES

Controleer voor u begint of deze wandbevestiging ook voor u geschikt is!

1 Weegt uw tv (inclusief Nee: Primal!
accessoires) meer dan Ja: Deze wandbevestiging is NIET geschikt. Ga naar sanus.com of bel +31 (0) 495 580 852
27,2 kg (60 Ibs.)? (VK: +44 (0) 800 056 2853) om een geschikte wandbevestiging te vinden.

Beschikt u over het ) ®
benodigde gereedschap? @Waterpas @/Schroevendraaier

Klaar om te beginnen? Lees deze instructies volledig door om er zeker van te zijn dat u dit gemakkelijke installatieproces juist kunt uitvoeren. Raadpleeg ook de
handleiding van uw tv op speciale vereisten voor het bevestigen van de tv.
Als u deze instructies niet begrijpt of twijfelt over de veiligheid van de installatie, de montage of het gebruik van dit product, neemt u contact op met de klantenservice.

21,2 kg
(60 Ibs.)

[\

oY)

A LET OP: Voorkom lichamelijk letsel en materiéle schade! De fabrikantis niet verantwoordelijk voor schade of letsel als gevolg van onjuiste montage of verkeerd gebruik.

A WAARSCHUWING: Het overschrijden van het draagvermogen kan ernstig lichamelijk letsel of schade aan het apparaat tot gevolg hebben! Het s de verantwoordelijkheid van de
installateur om ervoor te zorgen dat het gewicht van het scherm en de accessoires niet hoger is dan 27,2 kg (60 Ibs.). Het gebruik van zwaardere televisietoestellen kan leiden
tot instabiliteit waardoor ze kunnen kantelen, hetgeen kan leiden tot dodelijk of ernstig letsel!

A WAARSCHUWING: Gebruik het bevestigingssysteem alleen zoals beschreven in deze instructies. Gebruik geen hulpstukken die niet worden aanbevolen door de fabrikant.

A WAARSCHUWING: Dodelijk of erstig letsel kan optreden wanneer kinderen op meubels voor audio- en/of video-apparatuur klimmen. Een afstandsbediening of speelgoed dat op
het meubel geplaatst is, kan een kind aanmoedigen om op het meubel te klimmen en als resultaat kan het meubel kantelen en op het kind vallen.

A WAARSCHUWING: Hetverplaatsen van audio- en/of video-apparatuur naar een meubel dat niet specifiek is ontworpen om audio- en/of video-apparatuur te ondersteunen, kan
leiden tot dodelijk of ernstig letsel wanneer het meubel in elkaar zakt of op een kind terecht komt.

OPMERKING: De VTVS1 heeft geen door de gebruiker te onderhouden onderdelen.

Afmetingen PAGINA 3
Bijgeleverde onderdelen en materialen PAGINA 4

A\ WAARSCHUWING: Dit product bevat kleine onderdelen die verstikkingsgevaar kunnen opleveren als ze worden ingeslikt.
Controleer voor de montage of alle onderdelen onbeschadigd aanwezig zijn. Mochten er onderdelen ontbreken of beschadigd zijn, breng het beschadigde
item dan niet terug naar de dealer, maar neem contact op met de klantenservice. Gebruik nooit beschadigde onderdelen!

OPMERKING: Niet alle bijgeleverde materialen zullen worden gebruikt.
18




STAP 1 De standaard monteren PAGINA 6 Nederlands

1.1 Plaats de voetkussentjes EE op de onderkant van de basis m in de hoeken.
1.2 Bevestig de standaard m op de basis m met behulp van vier M8x14 mm-schroeven @ en de 5 mm-inbussleutel @
1.3 Bevestig de plaatm op de standaard m met behulp van vier M8x14 mm-schroeven @ en de 5 mm-inbussleutel @

STAP 2 De tv-beugels aan de tv monteren PAGINA 8

2.1 De schroeven voor de tv selecteren (dikte) U moet de schroeven in de schroefinzetten aan de achterkant van de tv handmatig vastdraaien,
zodat u de juiste schroefdikte kunt bepalen (M4, M6 of M8).

2.2 De schroeven voor de tv selecteren (Iengte) Als uw tv een vlakke achterkant heeft, gebruikt u de kortere schroeven. Afstandhouders en
langere schroeven voor de tv worden meegeleverd voor:

* tv's met een ronde / ongelijkmatige achterkant. tv's met uitgespaarde montagegaten. e extra ruimte voor kabels.

A\ LET OP: Controleer de lengte van de schroefdraad van de schroef of van de schroef/afstandhouder samen

— Te kort draagt de tv niet. — Te lang beschadigt de tv.

2.3 De verticale tv-beugels bevestigen

Zorg ervoor dat uw beugels vlak en op het midden van de achterkant van de tv liggen.
Monteer de combinatie van schroef, afstandsring en afstandhouder die u voor uw tv heeft gekozen.

A\ LET OP: Voorkom lichamelijk letsel en materiéle schade! Gebruik GEEN elektrisch gereedschap voor deze stap. Draai de schroeven niet vaster dan nodig
om de tv-beugel aan de tv te kunnen bevestigen. Draai de schroeven NIET te vast.

© BELANGRIJK: Zorg ervoor dat de tv-beugels stevig vastzitten voordat u doorgaat met de volgende stap.
% O0PMERKING: Trek de bevestigingsschroeven voldoende terug zodat u over vrije ruimte beschikt bij het monteren van de beugels aan de plaat.

STAP 3 De hoogte van de tv op de standaard bepalen PAGINA 10

De standaard m kan worden aangepast aan tv's met verschillende groottes. Voordat u de tv monteert, verwijdert u de vier M8 x 14 mm-schroeven, schuift u

de standaard m omhoog of omlaag naar de gewenste hoogte en plaatst u de vier M8 x 14 mm-schroeven terug op hun plaats.

STAP 4 De tv aan de standaard hangen PAGINA 11

Hang de tv met de beugels op de plaat m Centreer de tv op de plaatm en bevestig deze met de bevestigingsschroeven op de beugels .

Ga als volgt te werk om de tv te verwijderen: Draai de borgschroeven @ voldoende los om de ONDERKANT van de tv los te trekken en de tv vervolgens
omhoog en van de plaat af te trekken [, 19




VIKTIGA SAKERHETSANVISNINGAR

LAS HELA HANDBOKEN INNAN ANVANDNING — SPARA DE HAR INSTRUKTIONERNA
Innan du borjar bor du se till att det har monteringsfastet ar perfekt for dig!

Vager TV:n (inklusive tillbehor) Nej - Perfekt!
mer an 27,2 kg (60 Ib)? Ja - Det har monteringsféstet ar INTE kompatibelt. Besdk sanus.com eller ring +31 (0) 495 580
852 (Storbritannien: +44 (0) 800 056 2853) for att hitta ett kompatibelt monteringsfaste.

S =) ®
Har du alla verktyg som behovs? m"pass @j!/ Skruvmejsel

Ar du redo att borja? Lisigenom hela bruksanvisningen fér att vara séker pa att du &r bekvam med denna enkla monteringsprocess. Las ocksa i din TV:s bruksanvisning
for att se om det finns nagra sarskilda krav fér montering av din TV.

Om du inte férstar dessa anvisningar eller ar tveksam om installationen, monteringen eller anvandningen ar séker ska du kontakta kundtjanst.

WN

A FORSIKTIGHET: Undvik personskada och skada pa egendom! Tillverkaren kan inte hallas ansvarig for skador eller olycksfall som fororsakats av felaktig montering
eller anvéandning.

A VARNING: 0m vikten 6verskrids kan det orsaka allvarlig personskada eller skada pa utrustningen! Det 4 montdrens ansvar att kontrollera att vikten pé bildskérmen och tillbehér
inte Gverskrider 27,2 kg (60 Ib). Anvandning med tyngre TV-apparater kan leda till instabilitet som orsakar att TV:n faller, vilket kan leda till dodsfall eller allvarliga personskador!

A VARNING: Monteringssystemet ska endast anvindas enligt dessa anvisningar. Anvind ingen extrautrustning som inte rekommenderats av tillverkaren.

A VARNING: Dsdsfall eller allvarliga skador kan uppsté nér barn klattrar p& mabler for ljud- och/eller videoutrustning. En firrkontroll eller leksaker som placeras pa mébeln kan
uppmuntra ett barn att kldttra pa mobeln och som ett resultat kan mobeln tippa pé barnet.

A VARNING: Flytta ljud- och/eller videoutrustning till mébler som inte &r sérskitt utformade for att béira ljud- och/eller videoutrustning kan leda till ddsfall eller allvarliga personskador
pé grund av att mébeln kollapsar eller vélter pa ett barn.

0BS! VTVS1 haringa delar som anvandaren behdver underhalla.

Matt SIDAN 3

Medfoljande delar och monteringstillbehor SIDAN 4

A\ VARNING: Den har produkten innehéaller sma delar som kan utgéra kvévningsrisk om de sviljs.
Innan du pabadrjar hopmonteringen ska du kontrollera att alla delar finns med och ar intakta. Om nagon del saknas eller ar skadad ska du inte returnera den
skadade produkten till din aterférsljare, utan vanda dig direkt till kundtjanst. Anvénd aldrig skadade delar!

0BS! Inte alla monteringstillbehor som medfdljer kommer att anvéndas.
20



STEG 1 Montera stativet SIDAN 6 m

1.1 Placera fotskydden mi hdrnen pé basens undersida m
1.2 Montera stativetm pa basen m med hjdlp av de fyra M8 x 14 mm skruvarna @ och insexnyckeln pa 5 mm @
1.3 Montera plattan m pa stativetm med hjélp av de fyra M8 x 14 mm skruvarna @ och insexnyckeln pa 5 mm @

STEG 2 Montera TV-fastena pa TV:n SIDAN 8

2.1 Vé“i TV:ns skruvdiameter och génga in TV-skruvarna for hand i de gédngade insatserna pa baksidan av TV:n for att faststélla vilken skruvdiameter
(M4, M6 eller M8) som ska anvéndas.

2.2 Vé“i TVins skruvléingd Om TV:n har en platt baksida ska du anvénda de kortare TV-skruvarna. Distansbrickorna och de langre TV-skruvarna medféljer
for att tillgodose:

e TV-apparater med runda/oregelbundna baksidor. * TV-apparater med infdllda monteringshal. e Extra utrymme som behdvs fér kablar.

A\ FORSIKTIGHET: Se till att skruvarna eller kombinationen av skruv/distansbricka géngas.

—For kort gangingrepp bér inte TV:n. — For langt gdngingrepp skadar TV:n.

2.3 Installera vertikala TV-fasten

Kontrollera att fastena &r jamna och centrerade pa baksidan av TV:n.
Installera med kombinationen av TV-skruv/distansbricka/bricka som du valde for TV:n.

A\ FORSIKTIGT: Undvik personskada och skada p& egendom! Anvéind INTE elektriska verktyg fér det hér steget. Dra endast &t skruvarna s& mycket att du kan
montera féstet pa TV:n. Dra INTE &t skruvarna for hart.

O VIKTIGT! Kontrollera att TV-fastena &r ordentligt fastsatta innan du gar vidare till nésta steg.
%*0BS! Skruva ut sikerhetsskruvarna tillréckligt fér att fa mellanrum for att montera pa plattan.

STEG 3 Faststalla hojden for TV:n pa stativ SIDAN 10

Stativet m kan stéllas in for TV-apparater med olika storlekar. Innan du monterar TV:n ska du ta bort de fyra M8 x 14 mm skruvarna, skjuta stativet m upp
eller ned till 6nskad hdjd och montera tillbaka de fyra M8 x 14 mm skruvarna.

STEG 4 Hang upp TV:n pa stativet SIDAN 11

Héng TV:n pé plattan [ med hjalp av fastena [ig]. Centrera TV:n pé plattan [l och fast med sékerhetsskruvarna pa fastena [z

Ta bort TV:n: Lossa pa lasskruvarna @tillréckligt for att kunna dra TV:ns UNDERSIDA utt, och sedan upp och bort frén plattan [3.

21



BAMXHbBIE UHCTPYKLIUMN N0 TEXHUKE BE3OMACHOCTH
Y MEPEA HAYAJIOM 3KCTUTYATALLMWA MONTHOCTBIO MPOYTUTE AAHHOE PYKOBOZICTBO U COXPAHUTE 3TV UHCTPYKLIMK

Mepen Hauanom ycTaHOBKU HeO6X0AMMO Y6eAUTbCA, YTO 3TO KpemnJieHne NoAXOANT ANA Ballero Tenesusopal

Het — MpexpacHo!
Ila — 3o kpennenne HE nogxogut. MoceTuTe Be6-caifT sanus.com uin no3gonuTe no Tenedony +31(0) 495 580 852
(Benukobputanna: +44 (0) 800 056 2853), uTobbl HailTi NoAXoAALLEE KpenneHue.

®)

Y Bac ecTb Bce He06xo4Mble NHCTPYMEHTbI? \ @@@ ) %
YposeHb 0TBepTKa

FoToBbI HaYaTb? MpouTyiTe AaHHYHO MHCTPYKLIVIKO MOSTHOCTBIO, YTOOb! YBEPEHHO 1 C IETKOCTBIO BbIMOSHUTL YCTaHOBKY. CM. CrieLasnbHble TPe6oBaHIA K yCTaHOBKe
TeNeBM30pa B VIHCTPYKLMM K TENEBI30pY.

ECn Bbl HE MOHMMAETe MPYBEREHHBIE UHCTPYKLMM WAV He YBEPEHbI B 6€30MacHOCTI YCTaHOBKY, CEOPKI UM SKCMITyaTaLyv JAHHOTO U3AENIs, 0BpaTvTeCh B LIEHTP OBCITYKMBaHNA
KIVEHTOB.

A\ BHUMAHUE! Cobrirogaiite oCTOPOXHOCT BO M36EKaHIE NOSyUeHIA TPAaBM 1 MOBPEXKAEHYHA UMyLLeCTBa! [POV3BOAVTENb HE HECET OTBETCTBEHHOCTY 3a MOBPEXKAEHNE
VI3ENVIA U MofyyeHe NoNb30BaTeNeM U3AeNsA TPaBMbl MO MPUYMHE Ero HEMPABIbHON COOPKM AN SKCTTyaTaL i,

A\ NPEAYNPEXAEHUE! MpesbiLueHme Harpy3Ku Mo BECY MOXET MPUBECTY K CEPbE3HBIM TPABMaM 1 MOBPEXXAEHI0 060pyA0BaHIA! JIALIO, BbINOMHSIOLLEE YCTAHOBKY, 06S13aHO
y6eANTbCA B TOM, UTO BEC AUCTIIEN C IIH0BbIMI aKCeCCyapamit He NpesbiLaeT 27,2 Kr (60 dyHTOoB)./cronb3osaHuie 6osiee TAKeNbiX TENEBU30POB MOXET CTaTb MPUUVHON NoTepu
YCTOMUMBOCTM 11 OMPOKVABIBAHIAS, UTO MOKET MPUBECTY K TAPKENbIM TPABMaM U CMepTU.

A NPEAYNPEXAEHUE! Vicnonbayiite gaHHyto KpenekHyto cUCTeMy TOMIBKO MO Ha3HaUeHio, B COOTBETCTBIAM C NPEAMMCaHIAMI AaHHOM UHCTPYKLWM. 3anpeLuaeTca
CMONb30BaTb AOMOMHUTENbHbIE MPUCMOCOBEHIIS, HE PEKOMEHAOBaHHbIE MPON3BOAUTENEM.

A TPEQYNPEXAEHUE! He paspewwalite AeTAM 3ane3aTb Ha NOACTABKY A/1A ayavo- WM BUAEOOBOPYI0BaHIAR, 3TO MOXET MPVBECTV K TAXENBIM TPABMaM Wi CMEpTU.
Pa3melLieHme Ha NMOACTABKe MyslbTa AMCTaHLMIOHHOTO YNPaBIIEHIs WAV UIPYLLEK MOXKET CMPOBOLMPOBaTh pebeHKa 3aesThb Ha MOACTABKY, B pesysibTaTe Yero NofCcTaBka

MOXET OMPOKMHYTbCA Ha pebeHKa.

A\ NPEAYNPEXAEHUE! PazmetieHme ayano- unv Baeo060pyA0BaHINA Ha NOACTABKE, HE PACCUMTAHHOM CMeLManbHO Ha MacCy AaHHOTO ayano- U
BIAE0060PYLOBaHMA, MOXKET MPUBECTY K TSXKENbIM TPABMaM WAV CMEPTY B pesysibTaTe NoIOMKM MOACTABKU N €€ ONPOKMAbIBaHUA Ha pebeHka.

&) NPUMEYAHME. B mogenun VTVS1 oTCyTCTBYIOT AeTanu, KOTOpble MOTyT PEMOHTUPOBATbCA NOJib30BaTeNeM.

1 Bawu TeneBun3op (skniouasn
npuHagnexHocty) BeCUT 60/1ble
yem 27,2 kr (60 ¢pyHTOB)?

WN

Pazmepbl cp.3

MoctraBnaembie KOMMIeKTYoLle U KpeneXXHble dJieMeHTbI (TP.4

A NPEOYNPEMAEHUE! B cocTaBe n3penus ectb Menkue getanu, KOTopblie MOTyT BbI3BaTb yAyLUbe NPy NPOoriaTbiBaHUN.
Mepen c6opKoii y6eanTech, 4To BCe AETaNV MMEIOTCS B HANMUMM 1 He NoBpeXaeHbl. ECnv Kakas-nnbo aeTans OTCYTCTBYET UK NOBPEXAEHA, HE BO3BpaLlanTe
usgenvie gunepy; obpaTuTech B LEHTP OOCYKMBAHUA KNNEHTOB. He ncrnonb3yiite noBpexaeHHble getanu!

2 MNMPUMEYAHWE. MNpun MOHTake NCNONb3yIOTCA He BCe BKITIOYEHHbIE B KOMMIEKT MOCTaBKM KPeneXKHble Sf1eMeHTbI.



LLAT 1 C6opka noacTaBKM CIP. 6

1.1YcTraHOoBUTE NOACTaBKM NOA CTONKY m rnopg OCHoBaHue m no yrnam.
1.2 MNpucoeanHnte I'IO,ElCTaBKym K OCHOBaHWIO m C MOMOLLbIO YeTbipex BUHTOB M8 x 14 mm @ N WeCTUIPaHHOrOo KoYa Ha 5 MM @
1.3 MNpucoeanHnte nHaCTVIHym K noacTaBKke m C MOMOLLbIO YeTbipex BUHTOB M8 x 14 mm @ 1 WeCTUIPaHHOrO KJ1toYa Ha 5 Mm @

LIAT 2 KpenneHune KpoHLUTEHA Ha TeNneBuU3op CTP.8

2.1 Bbl60p AvaMmeTpa BUHTOB ANA KpenyieHnaA TefieBU30opa MonpobyiiTe BBEPHYTb PYKOI BUHTbI B OTBEPCTUA C pe3b0oii Ha 3aHel naHenu
TenieBU30pa ASIA ONpeAesieHna COOTBETCTBYOLWEro AnameTpa BrHTa (M4, M6 nnn M8).

2.2 Bbl60p AJINHDbI BUHTOB 1A TeJleBU30Pa Eciny TeneBumsopa nnockas 3afHAA NOBEPXHOCTb, UCMOMb3yiiTe 6onee KOPOTKYE BUHTbI. BTynku c 6onee
UTMHHBIMY BUHTaMM NpeAHa3HaueHbl AnA yCTaHOBKMU:

« TeneBun3opoB ¢ BbINyKIOW (HEPOBHOM) 3afiHEN CTEHKON. « TeNeBU30pOB C YriyoneHUaMI A1 MOHTaXHbIX OTBepCTUiA. « Korga ansa kabenen Tpebyetca
[ONONHNTENbHOE NPOCTPAHCTBO.

BHUMAHME! Y6eautech B Hagnexaliem 3aLenneHnn pe3bobl C BUHTOM UK KOMOUHaLMeN BUHT/BTYJIKa.

— CnuKom KopoTKas pe3bba He yaepxuT Tenesnsop. — CINLWKOM AsMHHasA pe3bba NoBpeauT Tenesnsop.

2.3 ernneHue BepTUKa/bHbIX Te1IeBU3NOHHDIX KpOHUJTEﬁHOB

Y6enauTech B TOM, UTO KPOHLLUTENHbI Ha 3a[Hel NaHen TeneBr30pa BbiCTaBNeHbl Mo YPOBHIO 1 MO LIEHTPY.

BbINOMHWTE YCTaHOBKY C MOMOLLbKO KOMOMHALIMM BUHTOB C Waiibamu 1 NpoKnagKamu, BbiIbpaHHON Ans Ballero Tefesmsopa.

A\ BHUMAHME! Cobniopaiite OCTOPOXHOCTb BO 136eXKaHne NonyyYeHUs TpaBM 1 NOBpeXAeHNsA uMmyLiecTsal He CNonb3yiiTe 3N1eKTPONHCTPYMEHTDI
A1 AAHHOTO LWara. 3aTArvBaTe BUHTbI C YCUMEM He GONbLUMM, YeM AOCTAaTOUHO /1A KPENeHUs TENEBU3MOHHOMO KPOHLITEHA K Tenesu3opy. He
3aTANVIBANTE BUHTbI CAIVLIKOM CUJIBHO.

@ BAXHO! Mepen Tem Kak NepeitTii K ceayioLemy Lary, y6eanTech, Y4TO TENEBU3NOHHbIE KPOHLLTEMHbI HafeXHO 3aKpeneHbl.

¥MNPUMEYAHUE. OcnabbTte KpenexHble BUHTbI JOCTAaTOUHO, YTOObI CO34aTb 3a30p NPU YCTAaHOBKE Ha NIACTUHY.

LWAT 3 Onpepenenue BbiCOTbI TeNIeBM30pa Ha NOACTaBKe CTP. 1
Mo»Ho oTperynmpoBaTb BbICOTY NOACTAaBKN m nojA TeneBmn30pbl PasIMvyHbIX pa3mMepoB. I'Iepe,u yCTaHOBKOVI TeNEBMN30Pa BbIBEPHUTE YETbIPE BUHTa
M8 x 14 mm, nepeaBUHbTE NOACTABKY m BBEPX WSIN BHU3 HA HY>KHYIO BbICOTY 1 CHOBa BBEPHUTE YyeTbipe BHTa M8 x 14 mm.

LLAT 4 MopBelwumnBaHne TeneBU30pa Ha CTONKY ar. 1

MopBecbTe TeNeBN30P C MOMOLLbIO KPOHLUTENHOB Ha nnactuvy [ BoicTasbTe Tenesusop no uentpy nnactunb [ v 3adukcupyiite ero Ha
KpOHLUTeHax KpenexXHbIMU BUHTaMU.

CHATHe TeneBuzopa. OcnabbTe CTOMNOPHbBIE BUHTbI @ [OCTaTOYHO, UTOGbI MOXKHO 6b1510 OTTAHYTb HMHIOK YACTb TeneBr3opa, 3aTem nogHUMUTE
TenesM3op BBEPX M CHUMMTE ero ¢ nnacTuHbl Y. 23




ISTEERZ BIFHEEES FE - (RFXEERA

EFHRERERZE, RIJEAFREALIRREESE!

BB (@ERet NEER 272 kg & J‘%g ! . i SHEE 431 (0) 495 580 852
TR 27, ? , B — LARGEA. 1hiA) sanus.com & +
&i8id 27.2 kg (60 §E) CEAM (5. +44 (0) 800 056 2853) ErH3aAHLE,

PENTERTEFE? m @} .

f?%ﬁ? BEFENSIXLRIE, BRESSERISERERE. BESIRMNEBAER, UTRES TR R ENE T
STEER,

WERERIXRE, SR RNRERE, RHSERTERD, BREREFRSPUVSITEXEE.

AFE: BOBEASGENNRG WERYREN R FRAMERARESIGE, SIEEARBEHTEE.

AEL: BIRSEEUASERTENASGERREIRR TRARMASHES TEHAMGSEE BT 27.2 kg (60 §) .
ST R AKENEME S TS SEEEMEFEETEE, HTmEmItr S5

AZE: Rt ESERTXURBEGANBITRES. BERIEHNSREEYAM .

AZEE: N5 ERCST/STIERE, TAEMRITTHEG. BEERSNENAERE FTRARE/ LERERE, #HMSHREH

)

N

W

BAE)LES L,
A%%ﬁﬁﬂ%l%ﬁﬁﬁﬂ/ AR BB EEARE IR SHFS /SR ENRE E, TateRREAIREEEE) LES EMSE
T EEL.
B iF: VIVS1 RE B a4HESH,
R~ %3

2l b

BCESHHEH ®4

Y1 e P e e s Venton: SN o
EFHERRLIE, SRETE ST RRITTR, MRESAHARTR, BUESRTHREEZNH,; BHREFIRSS,
YRR

i HIEE AN EE4HIERER.
24



son X

iz 1 gpEEdLn
1.1 150 (A pees O eespasr s eh,
1.2 {EFITUEG M8 x 14 mm 1222 @ 7 5mm ~fiRE @ gz (B zsemmes O
1.3 {EFIYER M8 x 14 mm 24 @ 71 5mm ARiEF @ B2 [ 2es32E [ L.
S 2 SNt ELETIBMmI L
2.1 EIFRMTIZZLER BaRFsHE IR Bt Em SERIEI, REESFERMIBLER (M4, M6 8 M8) ,
2.2 HEBITURLIKE nmsy/E5Ta, WEREIEBEmIRg, ASEe5i T B KIS LU ERS
o EEFARARHIN/ SENURIEN, « BEZETLAGEIN, « BRSNS
AFE: miasagy /fEEAST NI NKE RS
— S TOES RN, — ORI,
2.3 ZEEFHHENINITE
RIS T KRR,
(R B R A EB AT AR s/ 20 PR B B B T 2,
AFE: BEEEASGENUTRE! EPELEEHEREHNTE, REERTR, SRR EEESI M LR,
BT R ER,
O EEFIR: BTS20, BHEEMEEEERE,
*iE: SHSRRs IR E AR RS .

S’ 3 REBMIESRRENSE B10R

AILWREARRARR TR (B (SR, EREEZA, KT M8 x 14 mm i, FTiBahsze (B LR EmEsE,
REEFLEIIE M8 x 14 mm 1242,

SR 4 SHEANERIZR BT
a2 07 [EREESTe i 0o WNEELI=EDs s 0 6 Ml o decto A ez 12 07 =N

ERTRAN: FREERe O, RENBIRETERRER, AEMm B, FEREZER 0.




BE2DIZHDEETLEHA

AEREZEAT BRIC. HPSLBHEZLBHEH<LEEV - COFPEEZHRELTENTLLEEW
ERZIDBAIC, CDIV> MHRBEVDTLEICELTVWSHESHZERBLET .

1 HEBET3TLE (Foesuzat) L WX - BETT !
2h27. VYR POl (S — CDONYDT MME BEUEEA. sanus. com"a‘:"?(d“d%b‘
DEEN'27.2 Kg (607R> K) TP 1 31 (0) 495 580 852 (9&. +44 (0) 800 056 2853) [CBEI BT

ZBITWEITH? S RCDOVWTHEVEDE T EE 0,
v > T B N ?
2 BESIRHOTOEIN? L T

FEREDBNEUED ? MO EEE#U<HDEEAN. BT CORPELEERETHMS FIEEINTEBRL TS, F=oo BBV
DOF L ERHEOEHASZINESH%E. L EOERSHIAETHERL T IEE,
CTICRBINIHPREBRTERVNES, FREEBOBMOA T, AT, FEATORLMECDVTERREING IS, A—H—DHRY
T—H—EZCHBLEahE <R,
AR aU0BEEEMFITED LRVESISEEL T RSN, A—H—(F NEYREH I TOERC K> TlREEER e
ﬂbt%&%ﬁmiﬂho

& MEAEEB23L, BEEE- LD, RBELWETIHRNNSHDET, BEEE. T XTLAEH5D3T7ITTUDRERN 27.2
kg%Om/h)ELzmm_&%ﬁu?5a&b@bi?¢ CNUEDEENGZFTLERFRATZE. AREICRRD TEN., EEEHOEED
KRETBIHETNAHBDET,
‘A%%i%$ﬂﬂﬁ%%i%ﬁéhtm5mﬁu%E\VUDF>XFA%@%bHMT<EéMOx—b—ﬁﬁmbtmﬁmﬁﬁ%ﬁﬁ%b@
(AN W] AN
AZE : A —FAAPCTABBOFECFHNRD &, RUBHCEEHIRETZIHTNIBOET, REDLICUEISPREREL &,
FHNTNEMBHCRECEDEAND D, RENMENTFHAFTEECRIBENLAHDET,
ABLE AT AFECTARBEZ B ES CRETSNTURVRECA—T ¢ AT FET AMBEBIBE, RENENTFHD
TRECRD, REBHCEENIRET DHTNNBDET,
E FR:VTVS1E, I—5—hEIE - S TE B LORBREBDEE A

Tk

HMELTVWBSBmSSIT/I\—RDOTT

A BE  XBR(C(E, 895 TRHFAD EEETI/BUEDDH D, NSRBRASENTVET,
FHMHL TURDDHEIIC, nBuub‘g_/\_C}HU'D—CBD RO TULVRWS EFHERLTLSIEEL, EDRVERREYIERE U TWLWIEEH DI BE (.
R (CRGE T (C. DRIV—F—ERETEE L&, MRiE LS e CER LR T R,

B IROEEEINRTERT 3D TESB DEFA.
26




£
[=]

FIE 1 AY> REBEHITS 6 R—S =F: 3

1.1 i)/ ¢y K (B 2~R—2 B o=omacisn £,
1.2 25> K (B &2~—2 (B CEO4FET. 450M8 x 14 mm=> @ sLusmmony 72+— @ wEmRLEY.
1.3 7L— g 225> R [B CEROMHFET. 4KDOMS x 14 mm%zS @ BLUsmmony o2+— @ zERLET.

FIE2 FLETSOY hEFLEICERDNTS

2.1 {FRAIBIRSOEFREZERVET 2E00OFLEOSHEICEZIRSILET>ERICRSEZFTEALT. EOBERDRS

(M4, MG6ETZ(EM8) ZMEFT BN 21T LT,

2.2 FRAITBIRSORESEEVEIT cHERCLRZTLEOBENTISY NIDIES, BORSEBALTIES, AIR—H—
BLUEVNRS(E. ROESFEHELET.

o TLEDBAN TR EZ(EAHERVTNBIHRE o TLEDYIS NIHERESTOIES o« 5—TILRCEPBAR—ANUEREE
AFR  RFRERTSERR—T—DRIT, RSP+ CHFHED TWBR T EEHRLET

—EIXBE. TLEAERR BTN TEEBA. —ETXZE. FLEFRELET.

2.3 MARDTLEDT STy heRbMITS

HFENDTSov MY FLEDBE TKENDHFLCEDFIFBSN TR EZERLTLEE0,

HIDFIETRALRS, Dyiv—, AR—S—%F>T. BEENITSH Y hMFLECERDMITETD.

AGEE  8EURDBEEREEMITZD LRVNES (SEEL T RSV, COFIECE. SHTERFALRLNTLIEEN, R3(E.
FLETSOY hEFLEICEET BEDICHBRIEIFHO TS EETV . REEHDHITETRNTLIZE0N,

O SE: ROFIFCEDHIC. TLETSH Y MBERCROMISNTNBZ EERRBLUET.

kiERE 1 TL— MMCEROSIFBROBEERET B, TF1UT 4 —RSETDTEDHET.

Flf 3 RI>RTOFLEDEEZRDD
25> R (F. FLEDHARXCEDETARTZENTEET, FLEERBETBHIC. 4KDMS8 x 14 mmRSEIHLT
25> Rk (B % FFICZASA REEEASEIERAEL. M8 x 14 mmASEBEROMIFET.

FiF 4 SLEZRSI> RICHITS

JS545w sl rE-TFLERTL— N CHFET., FLEETL— KA OhilCESE. 1 UT 0 —RSEEFEST
JS4ow |l ICERDfHFET.

FLEZBROATICR : FLETBEAIRHICOVFIRS O 2+0(CED. TL— @B HSH5 EF TR LET,

27




Thank you for choosing SANUS! Please take a moment to let us know how we did:

A, Call us: +31 (0) 495 580 852
UK: +44 (0) 800 056 2853

‘/% Email us: sanus.europe@legrand.com

\/% Leave a review: sanus.com

Legrand AV Inc. and its affiliated corporations and subsidiaries (collectively, “Legrand”), intend to make this manual accurate and complete. However, Legrand AV
makes no claim that the information contained herein covers all details, conditions, or variations. Nor does it provide for every possible contingency in connection with
the installation or use of this product. The information contained in this document is subject to change without notice or obligation of any kind. Legrand AV makes no
representation of warranty, expressed or implied, regarding the information contained herein. Legrand AV assumes no responsibility for accuracy, completeness or
sufficiency of the information contained in this document.

©2020 Legrand AV Inc. All rights reserved. SANUS is a division of Legrand.
All other brand names or marks are used for identification purposes and are trademarks of their respective owners.

Legrand AV « 6436 City West Parkway ¢ Eden Prairie, MN 55344 USA 6901-602567 00





